LMNIHd&

YOIHIWY 4O SIALVYLS QILINN NI A3

Not wide tread

56 67 57A 58 59 60
[l ' " ‘1
1 1

)
38 39 40 41
! I I

42 43 44 45 q
T

IPB-9228A

IIVHS LOAId IWYHI HOVHI "1IMNO0HJS ANY NOINId 'IJYHS ‘JAIHA IINOOHIS—IAIHA JOYHL

7921

SISSYHO
— 'TE’ —_



— 35—
REF. NO. GEART. DESCRIPTION SERIAL NUMBER o
REQ'D
TRACK DRIVE—SPROCKET DRIVE, SHAFT, PINION AND SPROCKET, TRACK FRAME PIVOT SHAFT
1 52 346 OC SHAFT, SPROCKET DRIVE PINION [NOT WIDE TREAD) 2
2 9 477 DAX RETAINER, SPROCKET DRIVE PINION |HNER BEARING, W/OIL SEAL,
273 563 RQl (moT wine TREAD) 2
181 431 SCREW, CAP, HEX-HD., |/2-20NF x I-1/2" o
103 323 WASHER, Lock, /2" 10
3 6h 819 D GASKET, SPROCKET DRIVE PINIOH |NMER BEARING RETAINER (NOT WIDE TREAD) 2
I 264 633 RO OIL SEAL, SPROCKET DRIVE PIMIon (noT wiDE TREAD) (OPTIONAL
wiTH 273 583 R9I anp 264 697 R9I) 2
4 264 697 RII OIL SEAL, SPROCKET DRIVE PInion (NOT wWiDE TREAD) (oPTiomAL
wiTH 273 583 R9I ano 264 633 R9I) 2
4 273 583 R9I OIL SEAL, sPROCKET DRIVE PINION (NOT WIDE TREAD) (oPTiONAL
with 264 633 ROl ano 264 697 ROI) 2
50 ST 285 BEARING, INNER, SPROCKET DRIVE PINION (NOT WIDE TREAD) 2
6 273 790 RI PINION, sprockeT ORIVE (12 TEETH) (NOT WiDE TREAD) 2
7 ST 28k BEARING, OUTER, SPROCKET DRIVE PINION 2
8 273 789 RI WASHER , SPROCKET DRIVE PIN{ON OUTER BEARING RETAINER (NOT WIDE TREAD) 2
9 28 230 D BOLT, waSHER, SPROCKET DRIVE PINION OUTER BEARING RETAINER (nOT WIDE TREAD) 4
OA -iafi: 273 6OT7 RI INSERT, STEERING CLUTCH SUPPORT SHAFT (WIDE TREAD) 2
10 49 801 D RING, TRACK FRAME PIVOT SHAFT OIL SEAL 2
11 253 966 RY) PLATE, SPROCKET DRIVE CARRIER, R.H. ano L.H., w/GASKET, 272 925 RI,
PLUG, 271 848 RI ano PLUG, 18 524 RI (NoT wioE TREAD) 2
179 883 . SCREW, cAP, HEx-HD., |/2-13NC x |-1/L" M
271 556 SCREW, caP, HEX-HD., 5/8-1INC x |-1/4" 12
114 608 WASHER, Lock, |f2" !
12 hg 86l G.b SPACER, SHORT, SPROCKET DRIVE GEAR BEARING 2
13 273 695 R9I BEARING, SPROCKET ORIVE GEAR | INNER >
14 273 696 R9I GEAR, sPROCKET DRIVE, W/CARRIER, 7EN BOLT, 273 698 RI awmo
1en NUT, 133 324 H (oroer GEAR, 278 576 RI, CARRIER, 278 575 RI,
1En BOLT, 273 698 RI awp 7eN NUT, 133 324 H) (Not wipe TREaD
T0-142-41551 10 44919) (Wioe Treao TD-142-41551 10 U3665) 2
1h 277 056 R9I GEAR, SPROCKET ORIVE, W/CARRIER, Ten BOLT, 273 698 Rl ano 1EN
. NUT, 133 324 H (Wioe Trean) (omroer GEAR 278 578 RI, CARRIER,
278 575 R1, 1en BOLT, 273 698 RI awo ten NUT 133 324 H) (TD-142-43666 10
Lhg19) 2
14 278 576 RI GEAR, SPROCKET DRIVE (NOT WIDE TREAD) (To-1h2-bke20 ue) 2
1y 278 578 RI GEAR, SPROCKET DRIVE (WIDE TREAD) (TD-142-15920 ur) 2
1A 278 575 Rl CARRIER, SPROCKET DRIVE GEAR 2
9 868 pB SPACER, LONG, SPROCKET DRIVE GEAR BEARING 2
64 820 D GASKET, SPROCKET DRIVE GEAR COVER 2
64 801 D PIN, DOWEL, SPROCKET DRIVE GEAR COVER TO MAIN FRAME (NOT WIDE TREAD) L
18 273 699 R31: | COVER, SPROCKET DRIVE R, w/1wo PIN, 52 419 D 2
103 028 NUT, HEx., |/2-20NF" o
181 431 SCREW, cAR, HEX-HD., |/f2-20NF x |-1/2" (nOoT wiDE TREAD) Lo
181 435 SCREW, 'caP, HEX=MD., 1/&-20WF x 2" (wipc TREAD) 12
181 436 SCREW, CAP, MEX-HD., 1/2-20NF x 2-1/4" (wipe TREaD) 28
103 323 WASHER, rock, mcoium, /2" Lo

PRINTED IN UNITED STATES OF AMERICA




o) _wml
TC-64 CHASSIS

TRACK DRIVE—SPROCKET DRIVE, SHAFT, PINION AND SPROCKET, TRACK FRAME PIVOT SHAFT—Continued

164 275 683 RI ST IFFNER, SPROCKET DRIVE OIL SEAL DIAPHRAGM RETAINER 2

179 793 SCREW, cap, Hex-Ho., |/U-20NC x 5/8" T0-182-01551 10 41693 20

179 795 SCREW, cap, wex-#o., |/4-20NC x 3/4" TD-142-h 169k up 20

103 319 WASHER, Lock, mepium, |/4" 20

19 53 445D RETAINERy SPROCKET DRIVE OIL SEAL DIAPHRAGM ?

20 53 4l D DIAPHRAGM, SPROCKET DRIVE QIL SEAL 2

21 53 Uss D GUARD, SPROCKET DRIVE 0IL SEAL, W/DIRT DEFLECTOR 2

179 837 SCREW, caP, mix-ro., 3/8-16NC x 3/4" T0-142-41551 10 41693 20

TD-1h2-4169L ur 12

103 321 WASHER, Lock, Mepium, 3/8" 20

21A 275 684 RI STIFFNER, SPROCKET DRIVE OIL SEAL GUARD TD-1b2-4 1694 ue 2

179 839 SCREW, CAP, HEX-HD., 3/8-16NC x I B

103 321 WASHER, Lock, Mepium, 3/8" o

22 8 431D PLATE , PRESSURE, SPROCKET DRIVE OIL SEAL 2

23 53 Lo D PACKING, SPROCKET DRIVE OIL SEAL 2

24 53 439 D DEFLECTOR, DIRT, SPROCKET ORI VE o__,‘mm»_. i

25 53 438 pB CARRIER, SPROCKET 2

27 b5 293 D NUT, SPROCKET CARRIER BOLT = 16

28 273 mm& R BOLT, DOWEL, SPROCKET, DRIVE GEAR 20

284 133 324 H NUT, SPROCKET DRIVE GEAR DOWEL BOLT 20
29 L6 337D PIN, DOWEL, SPROCKET DRIVE GEAR COVER TO CARRIER PLATE

(noT WIDE “TREAD) 2

29 64 8oz D PIN, DOWEL, SPROCKET DRIVE GEAR COVER TO CARRIER (WIDE TREAD) 6

30 52 Lig D PIN, ANCHOR, SPROCKET DRIVE OIL SEAL PRESSURE PLATE L

31 41 608 D SPRING, SPROCKET DRIVE OIL SEAL PRESSURE PLATE 8

32 kg 879 pa BOLT, SPROCKET CARRIER 16

33 8 435 ba SPROCKET (27 teetn) (woT "CuT-Away") >

-

- mr __m 882 b LOCK, SPROCKET DRIVE GEAR CARRIER NUT 2
35 53 613 DA NUT, SPROCKET DRIVE GEAR CARRIER 2
36 264 266 RI RING, SPROCKET DRIVE GEAR OUTER BEARING CAGE PACKING (QUTER) 2
364 264 263 RI RING, SPROCKET DRIVE GEAR OUTER BEARING CAGE PACKING (INNER) ?
37 8 432 D PLATE, PRESSURE, TRACK FRAME PIVOT OIL SEAL 2
38 53 450 D DIAPHRAGM, TRACK FRAME PTVOT OIL SEAL >
39 53 451 D RETAINER, TRACK FRAME PIVOT OIL SEAL DIAPHRAGM 2

179 793 SCREW, caP, HEx-HD., |/U-20NC x 5/8" 16
103 319 WASHER, Lock, I/L" C
Lo 268 g1k R BRACKET, TRACK FRAME PIVOT >
266 168 RI BOLT, TRACK FRAME PIVOT BRACKET 0
L 8h2 D NUT, TRACK FRAME PIVOT BRACKET BOLT 10
Loa 261 291 RI SHIM, TRACK FRAME PIVOT BEARING (HEAVY) x
Loa 261 292 R SHIM, TRACK FRAME PIVOT BEARING (LIGHT) X
X - As ReEQuireD

PRINTED IN UNITED STATES OF AMERICA




TC-64 CHASSIS N
REF. NO. 2“”—»““3 DESCRIPTION SERIAL NUMBER IMMHU

TRACK DRIVE—SPROCKET DRIVE, SHAFT, PINION AND SPROCKET, TRACK FRAME PIVOT SHAFT—Continued

Ly 260 896 R3 SHAFT, TRACK FRAME PIVOT (NOT WIDE TREAD) 0
by 260 897 R3 SHAFT, TRACK FRAME PIvOT (WIDE TREAD) ]
2 260 895 R2 BEARING, TRACK FRAME P1VOT >
271 678 SCREW, CAP, HEX-+D., [/O-IUNF x 2" m
L3 Lo 802 D GASKET, TRACK FRAME P)VOT BRACKET CAP >
Ly 6 984 DBX | CAP, TRACK FRAME PIvOT BRACKET, W/CORKS )
271 611 SCREW, cAP, MEX-HD., 3/U=IONC x 2" 8
104 gk CORK, 1/2 x I1/16 p1a. x 7/8" Lons g
kg 119 512 FITTING, LUBRICATION. TRACK FRAME PIvoT (ALEMITE 1610)
{oPTionaL wiTH 109 461) 2
L5 109 461 FITTING, LUBRICATION, TRACK FRAME PIvOT (LincoLy 5000)
{opTioNAL WiTH 119.512) 2
Lé 52 357 DX SHIELD, sProckeT 2
179 893 SCREW, cAP, HEX-HD., |/2-13NC x 3" L
179 900 SCREW, cAP, HEX-HD., 9/16-18NF x I-1/4" g
103 323 WASHER, Lock, |/2" n
103 324 WASHER, Lock, 9/16" 8
47 26l 265 R2 CAGE, SPROCKET DRIVE GEAR OUTER BEARING )
Lg ST 283 BEARING, OUTER; SPROCKET DRIVE GLAR 2
g 53 L6 D RETAINER, SPROCKET DRIVE GEAR OUTER BEARING >
50 53 48 D DEFLECTOR, DIRT, TRACK FRAME PIVOT OIL SEAL 2
504 264 267 RI SCREW, CAP, SPROCKET 'DRIVE GEAR OUTER BEARING RETAINER 16
114 608 WASHER, LOCK, EXTERNAL=-TOOTH, |/2" 16
53 4ig D PACKING, TRACK FRAME PIVOT OIL SEAL 2
= b 619 D SPRING, TRACK FRAME PIVNOT OIL SEAL PRESSURE PLATE 8
53 53 56 D GUARD, TRACK FRAME PIVOT OIL SEAL, W/DIRT DEFLECTORS 2
179 837 SCREW, cap, Hex-wp., 3/8-2UNF x 3/L" T3
103 321 WASHER, Lock, 3/8" 16
5l 54 110D PIN, ANCHOR, TRACK FRAME PIVOT OIL SEAL PRESSURE PLATE N
55 273682 RII SHAFT, SPROCKET DRIVE SUPPORT, w/INSERT, 273 607 RI ano PIN,
441 014 RI (wioe TReaD) 2
56 273 683 R RETAINER, STEERING CLUTCH SUPPORT SHAFT BEARING, w/OIL SEAL,
273,648 R9I ‘(wipe TreaD) )
179 890 SCREW, caP, HEX-HD., 1f2=13NC x 2-1/L" 10
103 323 WASHER, Lock, MEDiuM, |/f2" 10
T gh 817 DA GASKET, STEERING CLUTCH SUPPORT BEARING RETAINER (WIDE TREAD) >
574 273 654 rRa OIL SEAL, STEERING CLUTCH SUPPORT SHAFT (WIDE TREAD) ]
PRINTED IN UNITED STATES OF AMERICA




TC-64

o mwm —
CHASSIS

REF. NO.

FPART
NUMBER

DESCRIPTION SERIAL NUMBER

NO,
REQ'D

TRACK DRIVE—SPRO

CKET DRIVE, SHAFT, PINION AND SPROCKET, TRACK FRAME PIVOT SHAFT—Continued

58 273 685 R9I BEARING, STCERING CLUTCH SUPPORT SHAFT (WIDE TREAD) (0PTIOMAL
with 273 686 R9I1) 2
56 273 686 R9I BEARING, STEERING CLUTCH SUPPORT SHAFT (WIDE TREAD) (OPTIONAL
wiTh 273 685 R91) 2
59 273 688 RI LOCK, STEERING CLUTCH SUPPORT SHAFT BEARING RETAINING NUT (WIDE TREAD) 2
60 273 687 RI MUT , “STEER ING CLUTCH SUPPORT SHAFT BEARING RETAINING (wiDE TREAD] 4
61 ST 284 BEARING, INNER SPROCKET DRIVE PINION (WIDE TREAD) 2
62 273 689 RI PINION, sProckeT bRIVE (12 TEETH) (WIDE TREAD) TD-142-01551 10 13665 z
62 277 053 RI PINION, sprockeT oRIVE (11 TEETH) (WIDE TREAD) TD-142-43666 ue 2
63 64 803 D PIN, DOWEL, SPROCKET DRIVE CARRIER (WIDE TREAD) n
6l 273 692 R3| CARRIER, SPROCKET DRIVE, ASSEMELY (WIDE TREAD) 2
(ComPosED oF -
| CARRIER §273 692 R3 3 PLUG 172 600
2 GASKET 272 925 RI 2 PLUG 271 848 Rri
2__PLUG 18528 RI 2 "0" RING 252 482 RI)
179 885 SCREW, CAP, HEX-HD., |/2=13NC x |-1/2" g
271 558 SCREW, cAP, HEx-HD., 5/8-1INC x I-1/2" 2
271 560 SCREW, cAP, HEx-HD., 5/8-1INC X 1-3/4" 10
114 608 WASHER, LOCK, EXTERNAL-TOOTH, |/2" g
m_w m.wm mw: RI RING, PACKING, SPROCKET DRIVE PINION QUTER BEARING CAP 2
66 273 693 RI " CAP, SPROCKET ORIVE|PINION OUTER BEARING 2
179 885 SCREW, caP, HEx-HD., |/2-13NC x I-1/2" 2
103 323 WASHER; Lock, mepium, |/2" 12
57 614 DA ATTACHMENT, cut-away sProcker (speciaL) (ComsisTs oF Two SPROCKETS,
8 784 DC ano Two LOCKWIRES, 263 945 R1) @D ]
272 925 RI GASKET, SPROCKET DRIVE FILLER PLUG I
260 614 RI LOCKWIRE , SPROCKET DRIVE PINION QUTER BEARING RETAINER WASHER BOLT
(noT 'wiDE TREAD) 2
263 9li5 RI LOCKWIRE , TRACK MASTER LINK PIN 2
31 115D MUT, SPROCKET DRIVE CARRIER STUD (WIDE TREAD) 16
103 323" WASHER, Lock, |/2" 16
Ly 014 R PIN, STEERING CLUTCH SUPPORT SHAFT INSERT (WIDE TREAD) 2
186 524 RI PLUG, SPROCKET DRIVE FILLER 1
172 600 PLUG, EXPANS|ON, SPROCKET DRIVE CARRIER [
271 848 RI PLUG. SPROCKET DRIVE DRAIN i
252 482 Ri "0" RING, SPROCKET DRIVE CARRIER VENT b
8 784 pc SPROCKET, cuf-away (27 TEETH) 2

(¥)- FACTORY APPLICATION — ORDER ON MACHINE ORDER FORM

(F)- FieLp AppLicaTION — ORDER THROUGH REGULAR SERVICE PARTS CHANNELS

=
PRINTED IN UNITED STATES OF AMERICA



